



PHYSICAL TESTING REPORT

Heskins Ltd
Churchill Road Industrial Estate
Brinscall
Chorley
Lancashire
PR6 8RQ

FAO: Larry Longton

REPORT OF TESTS ON: Tape

Your Reference: Anti Slip - H3405W-D

CERAM Reference: (076364)-34043

Date Reported 13-Nov-2007

Order Number: None

Date Logged 06-Nov-2007

Date(s) of Test(s): 12-Nov-2007 to 12-Nov-2007

Inclined Platform Test for Slip Resistance of Flooring Materials Under Wet Barefoot Conditions

DIN 51097: 1992

No.	Operator 1- Angle of Inclination	Operator 2- Angle of Inclination
	°	°
1	21.8	22.6
2	23.0	23.1
3	21.8	22.7
4	22.1	21.3
5	21.4	22.4
6	22.3	22.4
7	23.1	22.4
8	21.1	22.5

Description of Test Specimen(s): 1 x Panel - 1x0.5m (with disks @ 10cm intervals)

Average Barefoot Result: 22.0 °

Category: B

The critical angle at which 2 test persons reach the limit of safe walking on an inclined plane is used as a measure of slip resistance.

End of Test Report

S Hall
Authorised Signatory





PHYSICAL TESTING REPORT

Heskins Ltd
Churchill Road Industrial Estate
Brinscall
Chorley
Lancashire
PR6 8RQ

FAO: Larry Longton

REPORT OF TESTS ON: Tape

Your Reference: Anti Slip - H3405W-S

CERAM Reference: (076364)-34042

Date Reported 13-Nov-2007

Order Number: None

Date Logged 06-Nov-2007

Date(s) of Test(s): 12-Nov-2007 to 12-Nov-2007

Inclined Platform Test for Slip Resistance of Flooring Materials Under Wet Barefoot Conditions

DIN 51097: 1992

No.	Operator 1- Angle of Inclination	Operator 2- Angle of Inclination
	°	°
1	19.0	17.9
2	20.3	18.7
3	20.2	19.1
4	20.7	19.0
5	20.6	20.3
6	20.0	19.7
7	20.7	19.6
8	20.0	20.3

Description of Test Specimen(s): 1 x Panel - 1x0.5m (with strips @ 10cm intervals)

Average Barefoot Result: 20.0 °

Category: B

The critical angle at which 2 test persons reach the limit of safe walking on an inclined plane is used as a measure of slip resistance.

End of Test Report

S Hall
Authorised Signatory

